University of Arkansas, Fayetteville

ScholarWorks@UARK

Chemical Engineering Undergraduate Honors

Theses Chemical Engineering

5-2018

Direct Potable Reuse of Wastewater

Sabrina Castle
University of Arkansas, Fayetteville

Follow this and additional works at: https://scholarworks.uark.edu/cheguht

b Part of the Environmental Engineering Commons, and the Other Chemical Engineering Commons

Citation
Castle, S. (2018). Direct Potable Reuse of Wastewater. Chemical Engineering Undergraduate Honors
Theses Retrieved from https://scholarworks.uark.edu/cheguht/133

This Thesis is brought to you for free and open access by the Chemical Engineering at ScholarWorks@UARK. It has
been accepted for inclusion in Chemical Engineering Undergraduate Honors Theses by an authorized administrator
[...]
e Maintaining feasibility of process implementation and addressing the need for public
acceptance
e Creating a business plan and cost analysis of the full-scale design
e Creating a bench-scale apparatus that can process five gallons of contaminated water to
demonstrate the capability of the selected technology

2.2 Site Description

Silver City, New Mexico is an ideal location for implementation of the full scale process.
Silver City has a population of approximately 10,000 people, and the Silver City Wastewater
Treatment Plant treats an average of 1.3 million gallons per day. Currently, a portion of the
treated effluent is sent to a golf course for irrigation purposes. The remainder is discharged to
San Vincente dry creek, where it percolates into the soil and enters the groundwater. After
construction of the DPR plant, a third of the wastewater treatment effluent would be sent to our
designed tertiary treatment. Our process would be able to provide 500,000 gallons of potable

water each day, supplementing approximately 50% of the city’s water demand.

University of Arkansas Task 6



Two members of the team traveled to Silver City, New Mexico to discuss the project and
design with the town manager, Alex Brown, and the utilities director, Robert Esqueda.
Beginning in the early 2000s, Silver City started a water conservation plan in which they
increased water rates to discourage overuse of water. Increasing rates was extremely beneficial to
decreasing usage. Silver City also conducted a study of their regional water to determine where
the effluent from the wastewater treatment plant was going after it was discharged. The town
proved that the effluent ends up in the aquifer that the town pulls its water from through the well
fields. As a result, Silver City was granted recharge water rights. Investigating the endpoint of
the WWTP effluent, Silver City saved and essentially gained $4.4 million of water rights. After
Silver City’s water conservation plan and rate increases, the town is only using about 50% of
their water rights. As a result, investing the necessary money for DPR is not currently necessary
for Silver City. In the future, if Silver City’s needs outgrow their water rights or if the quality of
water from the wells decreases, it will be necessary to consider DPR as a solution.

While in Silver City, the team members also visited the wastewater treatment plant to talk to the
employees and collect samples. Treating the Silver City wastewater effluent with the bench scale
apparatus will prove that a system such as this could be used to make the wastewater effluent

potable.

3. TERTIARY WASTEWATER TREATMENT METHODS

In order to remove contaminants found in wastewater to create drinking water, the
secondary treatment effluent must go through tertiary treatment. Tertiary treatment is the most
advanced water treatment that will remove Cryptosporidium, Giardia lamblia, coliforms,
dissolved solids, and other contaminants under the EPA National Drinking Water Regulations."
Tertiary treatment is any treatment beyond secondary treatment and can include a number of
different phases including adsorption, filtration, reverse osmosis, and disinfection/advanced
oxidation.

3.1 Adsorption

Adsorbents used in wastewater treatment are capable of removing dissolved organic
material, heavy metals, biologics, and reducing turbidity. Typical adsorbents include clay, fly
ash, sawdust, and activated carbon.'” Granular activated carbon (GAC) is made from carbon rich

raw organic materials like coconut shells and coal. GAC is also capable of adsorbing and

University of Arkansas Task 6



removing chlorine specifically, which is beneficial when treating previously chlorine disinfected
water. For this reason, a GAC system was implemented into our final design to both serve as a
pretreatment for further filtration and to remove any chlorine added during secondary treatment
that would foul an RO system.

3.2 Filtration

Filtration utilizes the spacing between particulate solids or the size of holes in membranes
to reject material that is too large to pass. This process allows for the rejection of material
regardless of type, and typically serves as a pretreatment for RO. Examples of different types of
filtration include mixed media filtration, microfiltration, ultrafiltration, and biofiltration.
e  Mixed Media Filtration: A three-layer filter made up of anthracite, sand, and garnet. The
density of the particles increases down the filter, while the particle size decreases. This type of
filtration is used in conventional filtration, however it is not capable of handling the high
requirements of TOC reduction necessary in this case."
e Microfiltration/Ultrafiltration: Membranes with pore sizes of 1 micrometer for microfiltration
and 0.01 micrometer for ultrafiltration reject contaminants larger than the respective pore size.
Therefore, microfiltration is able to remove all particles except for viruses and dissolved salts,
while the only particle able to pass through ultrafiltration is dissolved salts. The high rejection of
ultrafiltration makes the process ideal, and allows for a needed redundancy when treating
wastewater for drinking water use when placed before an RO system.”
e Biofiltration: Biofiltration includes introducing a biofilm onto the surface of a filter in order
to decrease water-borne diseases, turbidity, and TOC. However, these filters are subject to
clogging and flow channeling due to the purposeful buildup on the membrane, making
replacement costs add up and requiring a high amount of backwashing. For this reason,
biofiltration was not included in the designed process.’

3.3 Reverse Osmosis

RO uses an applied pressure to force a concentrated solution through a semipermeable
membrane that is selective against contaminants. Typical industrial RO systems are spiral wound
and made with a polyamide thin film composite (TFC) sheet membrane. Feed water is separated
as the permeate flows through the membrane, and the concentrated reject stream bypasses the
membrane. RO systems require several pretreatment steps in order to decrease fouling but are

exceptional at rejecting dissolved salts in the feed water. Typical salt rejection ranges from 95-

University of Arkansas Task 6



99% of salts in the influent.” RO also serves as a needed redundancy for the rejected viruses,
bacteria, and organics in the pretreatment steps. Therefore, RO was included in the process as the
final step before disinfection.

3.4 Disinfection/Advanced Oxidation

The EPA requires a final disinfection step before effluent can be supplied as drinking
water.” Disinfection protects public safety and ensures no potentially harmful microorganisms
pass through the process. Similarly, advanced oxidation processes serve to both disinfect and
oxidize the effluent water to decrease chemical oxygen demand (COD) and biochemical oxygen
demand (BOD) contributing compounds. Considered options included Chlorine, UV, Hydrogen
Peroxide, and Ozone treatment. Chlorine is destructive to membranes, and also produces
carcinogenic disinfection byproducts that then have to be removed prior to distribution if the
levels exceed regulations.” While ozone is capable of producing byproducts in the presence of
bromine, the GAC that follows would then remove these byproducts. UV is capable of disrupting
the DNA of microorganisms based on the wavelength of light emitted in non-turbid water."
Hydrogen peroxide and ozone are both typical oxidizers, however ozone has a higher oxidizing
potential.” Ozone can also be generated on site with an ozone generator, while hydrogen peroxide
has to be shipped in. The addition of ozone also is effective regardless of turbidity, which can
serve as pretreatment to filtration to reduce biofouling. Ozone was chosen as an optimal

oxidation step, and UV was chosen for final disinfection.

4. DESIGN BASIS

4.1 Ozone Treatment

Ozone treatment was chosen as an initial disinfection step due to its effectiveness against
pathogens and pharmaceutical residues. This primary disinfection step prevents the chances of
biofouling on the following treatment train. Ozone was chosen over the common alternative of
chlorine disinfection because it does not produce harmful byproducts. It has also been shown to
be more effective than chlorine at killing bacteria and viruses.*

4.2 Carbon Treatment

Due to the high reduction of organic matter that is necessary, GAC adsorption was
chosen for our process. Granular activated carbon adsorption is successfully used in many

wastewater treatment processes and has been shown to greatly reduce organic compounds and

University of Arkansas Task 6



heavy metals in water. Ozonated water increases the biological activity on a GAC and any ozone
residuals left in the water will also be adsorbed. Enhanced biological activity removes more
organic carbon than adsorption alone. The expected life of a GAC filter is increased when ozone
is used as a pretreatment.” Water is sent through a cartridge filter before going to the
ultrafiltration membrane to prevent clogging due to any particulates from the GAC.

4.3 Ultrafiltration

Ultrafiltration was chosen as the final pretreatment step for reverse osmosis. UF has been
shown to be the most cost effective and efficient pretreatment.'' The semipermeable membrane
is able to reject colloids and macromolecules larger than 0.01 micron. This includes bacteria,
pathogens, and viruses, so only dissolved solids will be able to pass through the UF membrane.
This provides protection to the final water product and the reverse osmosis membrane.

4.4 Reverse Osmosis

Reverse osmosis is necessary to reduce the total dissolved solids concentration to potable
levels and remove remaining organics. RO also serves as an added layer of protection against
any viruses being sent to distribution. The nonporous membrane has the ability to remove
particles larger than 0.1 nanometers at a 99% rejection rate. The life of the RO membrane
increases when pretreatment steps are in place to remove any chlorine and other foulants.

4.5 Ultraviolet Disinfection

Ultraviolet treatment satisfies the EPA requirement for final disinfection before
distribution.” UV will disrupt any microbiological activity in non-turbid water. The final product

will then meet all EPA regulations to be sent directly into the water distribution system.

S.INDUSTRIAL PROCESS SCALE UP

The system is designed to produce 500,000 gallons of potable water per day. This meets
the requirements of the WERC wastewater reuse prompt of supporting a town of 5,000 people
with the full scale design. This is based on the average citizen in the southwest United States
using 80-100 gallons of water per day. In order to achieve this flow rate, 590,000 gallons per day
will be processed to yield a permeate stream at the desired flow rate. The fraction of the feed that

is processed into potable water is 86%.

10
University of Arkansas Task 6



5.1 Process Flow Diagram

& o &
PS
C1: Compressor T1: Inlet Holding Tank P1: Inlet Pump F1: GAC
01: Oxygen Concentrator T2: Filtration Holding Tank P2: Filtration Pump F2: Particle Filter
02: Ozone Generator T3: RO Holding Tank P3: RO Pump F3: Ultrafiltration
03: Ozone Static Mixer T4: Pre-Distribution Holding Tank P4: RO Boost Pump F4: RO Stage 1
PS5: Distribution Pump FS5: RO Stage 2

U6: UV Purifier

Boyce Bethel, Sabrina Castle, Molly Churchwell, Lauren Clark, Aaron Henry, Dakota Rusk
February 26, 2018

Figure 1: Full Scale Process Flow Diagram

5.2 Oxidation Scale-Up

The industrial ozonation unit is based on a system at Noland WWTP in Fayetteville, AR.
The system draws in ambient air (stream 4) and concentrates the stream up to 93% oxygen that is
then sent through an ozone generator. The generator produces 790 g/hr of ozone (stream 8) at a
dosage of 10 ppm for an hourly flow rate of 20,834 gallons (stream 3). The process also adds
oxygen to the water which, along with the ozone decomposition gases, would then be vented

(stream 10) after proper residence time.

11
University of Arkansas Task 6



5.3 Activated Carbon Filtration Scale-Up

The granular activated carbon unit was scaled-up to compare to the recently installed
GAC unit at the advanced water treatment facility in Rio Rancho, NM. This dual vessel unit
contains 20,000 pounds of virgin GAC per unit with an effective size of 0.8-1.0 mm. For the set
flow rate of 410 gpm (stream 12), the empty bed contact time is approximately 20 minutes. Once
the activated carbon has been exhausted, it can be returned to the manufacturer for reactivation at
a fraction of the cost of new carbon. This allows municipal drinking water facilities to greatly
reduce operating costs of the GAC.

5.4 Ultrafiltration Scale-Up

The industrial scale ultrafiltration unit was modeled using WAVE simulation software for
membrane systems. The ultrafiltration units are 12 Dow IntegraFlux SFD-2880XP ultrafiltration
modules. The input into the system is to be 590,000 gallons per day (stream 15) with an output of
approximately 575,000 gallons per day (stream 16). This system has an efficiency of 98%.

5.5 Reverse Osmosis Scale-Up

A single pass system with two stages was designed using WAVE simulation software.
The first stage contains eight pressure vessels with six elements per vessel. The inlet pressure of
the first stage is 90 psi and the concentrate stream going to the second stage has a pressure of 73
psi. The second stage contains four pressure vessels with six elements per vessel. A booster
pump is utilized between the first and second stage to boost the inlet pressure to the second stage
to 93 psi. The elements used for the simulation are XLE-440 elements from DOW, which are 40
inch by 8 inch cylindrical elements. The elements have an active surface area of 440 square feet.
Using WAVE, this configuration has an expected recovery of 86% giving a permeate flow rate
of 350 gpm (stream 25).

5.6 Ultraviolet Scale-Up

The last step of the treatment process is a class B ultraviolet purifier. A class B purifier
has an intensity and saturation level of at least 16,000 uW-sec/cm®. Although all pathogens have
been removed, this ultraviolet step is in place to assure that no microorganisms pass to
distribution. It also serves as necessary redundancy in a drinking water treatment process. This

ultraviolet unit also fulfills the EPA regulation of having a final disinfectant stage.

12
University of Arkansas Task 6



5.7 Intended Water Reuse

The waste stream produced by ultrafiltration and reverse osmosis will be returned to the
WWTP discharge station. After blending with the remaining effluent of the plant, the water will
meet regulations of the treatment plant’s EPA discharge permit.

5.8 Process Controls and Monitoring

In order to maintain quality control and effectiveness of the water purification system,
samples will be taken regularly to insure that each part of the process is performing efficiently.
Some parameters will be monitored every four hours, while other parameters, such as
temperature and pressure, will be monitored continuously. Daily samples will be taken from the
feed and product streams for analysis. Weekly samples will be taken from six sample points,
including feed, after ozonation, after the particle filter, after ultrafiltration, after RO, and after
UV. Taking routine samples at each of these locations will prevent large problems. If a sample is
irregular, the filtration technique preceding the irregular sample will be examined to insure that it
is functioning properly. Samples will be tested for all parameters for safe drinking water
including total dissolved solids analysis, biological oxygen demand, coliform count, pH,

conductivity, and turbidity.

6. ECONOMIC ANALYSIS

A capacity ratio was used to determine the capital cost of the ozonation unit by
comparing to the capital cost of the equipment at the Noland WWTP in Fayetteville, AR. This
method was also used to calculate the capital cost of the ultrafiltration, reverse osmosis, and UV
systems. This calculation is based on the capital cost of the Torreele water plant in Koksijde,
Belgium, which has an average RO recovery of 75%.> The Torreele plant produces 2,500,000
cubic meters of water per year, which is 3.6 times greater than this design which produces
691,000 cubic meters per year. Using a capacity ratio and the six-tenths-factor rule, the
equipment cost for these three stages was determined. The GAC unit recently installed in Rio
Rancho, NM gave an appropriate purchase cost estimate due to similar product flow rates.
The fixed capital investment (FCI) was calculated using the cost of purchased equipment as a
basis for other direct costs and indirect costs. Each capital cost category shown in Table 1 was

provided by Plant Design and Economics for Chemical Engineers: 5th Edition for a fluid

13
University of Arkansas Task 6



processing plant®. There is assumed to be space available for plant construction, so no new land
purchase is necessary for the project.

Table 1: Fixed Capital Investment Costs

Fixed Capital Investment

Direct Costs
Purchased Eqpt | $ 3.087.000
Installation $ 1.451,000
Instrumentation and g 1,142,000
Controls
Piping $ 2,099,000
Electrical $ 339,000
Buildings $ 555,000
Yard Improvements | $ 308.000
Service Facilities | $ 2.161,000

Total Direct Costs  $ 11,142.000

Indirect Costs

Engineering and | ¢ 1.018.000
Supervision

Construction $ 1.266.000
Legal Expenses | § 123,000
Contractor's Fee | $ 679.000
Contingency $ 1.358.000
Total Indirect Costs | $ 4 444 000
Total FCI S 15.586,000

The yearly operating cost includes power consumption and maintenance. Maintenance
includes additional labor, anti-scaling chemicals, and lab testing.” All of these maintenance
components are necessary in monitoring contaminant levels and preventing membrane scaling.
These costs are found in Table 2 below and were obtained from the Torreele water treatment

plant.

14
University of Arkansas Task 6



Table 2: Annual Operating Costs

nnual Operating Co
Power
Pump kWh/m"3 Cost/year
P1 0.07 $5.722
P2 0.12 $6.021
P3 0.57 $23.317
P4 0.07 $5.722
Other
Labor $300,000
Chemicals/Lab $89.801
Membranes/GAC $17.193

Total $447,778

The annual cost of the system was calculated using three methods over a thirty year
payment period. The first cost comparison is calculated under the assumption that a Federal
Grant will cover 100% of the fixed capital investment. The second comparison is calculated
under the assumption that 50% of the FCI will be covered by a Federal Grant and 50% will be
covered by a 0% interest federal subsidized loan. The third comparison assumes that 100% of the
FCI is covered by a commercial loan with 6% interest. These three payment possibilities are

compared in Table 3 below.

Table 3: Yearly Operating Cost Comparison

Annual Cost Comparison
FCI Payment Option Annual OC
100% Grant $447.778
< 0// 0//
50 ..o.Grant, 0% Federal $707.671
Subsidized Loan (30 years)
0// 0// H
0% Grant, 6% Commercial $1.580.633
Loan (30 years)
Cost Per 1000 Gallons
100% Grant $2.45
50% Grant, 0% Federal $3.87
Subsidized Loan (30 years) ’
O// O// -
0% Grant, 6% Commercial $3.66
Loan (30 years)
15

University of Arkansas Task 6



Options for funding water treatment projects in New Mexico include the Clean Water
State Revolving Fund (CWSRF) in partnership with the New Mexico Environment Department
and the Water Project Fund.*** Both funds include water recycle and reuse projects as an area of
focus. The first purpose listed under the CWSRF Act is “to provide loans for the construction or
rehabilitation of drinking water facilities.” If the community meets the Federal Clean Water Act
guidelines, it may qualify for 0% interest.® Silver City, NM will need to increase drinking water

capacity production by 2021 if a high growth projection of 2.9% is assumed for the city.

7. BENCH SCALE DESIGN

The bench scale apparatus consists of three individual batch processes using six water
treatment technologies. The technologies are as follows: ozone, granular activated carbon